SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01F

11AX20MIMO_Ant9_6875_106Tone_RU54
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[Spectrum Emission Mask
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-13.40 dBm

Standard: None

RBW 200.000 kHz

Power Abs Power Rel ALimit
-9.52 dB |

[ -1021de
-21.92.dB

RBW | Frequency |
50.000 MHz __-31.800 MHz | 200.000 kHz 5.82628 GHz 52.03dBm | -49.52 08
-31,800 MHz -21.200 MHz | 200.000 kHz 6.84325 GHz -63.56 dBm | -50.16 dB
-21,200 MHz -11,600 MHz 200.000 kHz 6.85385 GHz -63.28 dBm -49.88 dB
11600 MHz | -10.600 MHz | 200.000 kHz 6.86341 GHz_ 57.38 dBm 4398d8
10.600 MHz 11,600 MHz 200.000 kHz 6.88660 GHz -48.39 dBm -34.98 d8
11.600 MHz 21.200 MHz 200.000 kHz 6.88661 GHz -48.24 dBm -34.84 dB
21.200 MHz 31.800 MHz 200.000 kHz 6.90653 GHz -62.69 dBm -49.29 dB |
31,800 MHz 50,000 MHz 200.000 kHz 6.92285 GHz -62.42 dBm -49.02 d8
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Spectrum I
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|Spectrum Emission Mask Standard: None |
| Peak Power -13.68 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
(T 50.000MHz | -31.680 MHz | 200.000 kHz 6.83804 GHz | -63.31 dBm -49.62 dB | 5.62 dB
-31.680 MHz -21,120 MHz | 200.000 kHz 6.84349 GHz -63.43 dBm -49.75 dB -9.95dB |
-21.120 MHz -11,560 MHz | 200.000 kHz 6.85391 GHz -63.60 dBm -49.91 dB -21.94 de |
-11.560 MHz -10.560 MHz | 200.000 kHz 6.86344 GHz -60.33 dBm -46.64dB  -26.75dB |
10.560 MHz 11,560 MHz | 200.000 kHz 6.88656 GHz -49.81 dBm -36.13 dB -16.23 dB |
11,560 MHz 21,120 MHz | 200.000 kHz 6.88674 GHz -49.52 dBm -35.84 d& -15.69 dB |
21.120 MHz 31.680 MHz | 200.000 kHz 6.90665 GHz -63.19 dBm -49.50 dB -9.53dB |
31.680 MHz 50,000 MHz | 200.000 kHz 6.90773 GHz -62.67 dBm 99 dB -8.99 dB |
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[Spectrum Emission Mask Standard: None
| Peak Power -13.68 dBm RBW 200.000 kHz
|__Range Low Range Up | RBW Frequency | _Power Abs Power Rel ALimit
| -50.000 MHz -31.680 MHz | 200.000 kHz 6.84253 GHz ~63.30 dBm _ ~49.71dB | 9.71dB
-31.680 MHz -21,120 MHz | 200.000 kHz 6.84336 GHz -63.84 dBm | -10.20 dB
-21.120 MHz -11.560 MHz | 200.000 kHz 6.85390 GHz -63.20 dém -21.54 d8 |
-11.560 MHz -10.560 MHz | 200.000 kHz 6.86344 GHz_ -59.21 dBm -25.64.dB |
10.560 MHz 11,560 MHz | 200.000 kHz 6.88654 GHz .09 dem -15.72.dB |
11,560 MHz 21,120 MHz | 200.000 kHz 6.88669 GHz -49.06 dBm -35.38 dB -15.27 dB |
21.120 MHz 31.680 MHz | 200.000 kHz 6.90667 GHz -63.04 dBm -49.36 dB | -9.38dB |
31.680 MHz 50,000 MHz | 200.000 kHz 6.92375 GHz -62.49 dBm -48.82 dB -8.82 dB |
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|Spectrum Emission Mask
\

Standard: None

Span 100.0 MHz

| Peak Power -13.51 dBm RBW 200.000 kHz

|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel

T -50.000MHz __ -31.680 MHz | 200.000 kHz 6.82734 GHz | 63.29 dBm ~49.78d8 | 78d8
-31.680 MHz -21,120 MHz 200.000 kHz 6.84335 GHz -63.62 dBm -50.11 dB
-21.120 MHz -11.560 MHz | 200.000 kHz 6.85406 GHz -63.30 dBm -49.79 d& |
-11.560 MHz -10.560 MHz 200.000 kHz 6.86344 GHz -57.23 dBm -43.72 dB 3|
10.560 MHz 11,560 MHz 200.000 kHz 6.88656 GHz -48.02 dBm -34.51dB |
11.560 MHz 21,120 MHz 200.000 kHz 6.88661 GHz -47.41 dBm -33.90 dB |
21.120 MHz 31.680 MHz | 200.000 kHz 6.90667 GHz -63.20 dBm -49.69 d& |
31.680 MHz 50,000 MHz 200.000 kHz 6.91068 GHz -62.69 dBm 18 dB |
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[Spectrum Emission Mask Standard: None
| Peak Power -11.69 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
| -50.000 MHz ~31.620 MHz | 200.000 kKHz 6.85619 GHz ~62.90 dBm | 51.21dB | -11.21dB
-31.620 MHz -21,080 MHz | 200.000 kHz 6.86341 GHz -63.31 dBm | -51.62 dB -11.66 dB
-21.080 MHz -11.540 MHz | 200.000 kHz 6.88340 GHz -47.29 dém -35.60 d& -15.55 dB |
-11.540 MHz | -10.540 MHz | 200.000 kHz 6.88348 GHz -47.38 dBm 1
10.540 MHz 11,540 MHz | 200.000 kHz 6.90653 GHz -58.51 dBm |
11,540 MHz 21,080 MHz | 200.000 kHz 6.91603 GHz -62.91 dBm . |
21.080 MHz 31.620 MHz | 200.000 kHz 6.92659 GHz -62.92 dBm -51.24dB | -11.28d8 |
31.620 MHz 50,000 MHz | 200.000 kHz 6.93834 GHz -62.45 dBm -50.76 dB -10.76 dB |
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Standard: None

| Peak Power -11.49 dBm RBW 200.000 kHz

|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel

T 50.000MHz | -31.620 MHz |_200.000 kHz 6.85044 GHz | 62.91 dBm 51.42d8 | 42 ¢
-31.620 MHz -21.080 MHz 200.000 kHz 6.86350 GHz -63.24 dBm -51.74 dB
-21.080 MHz -11.540 MHz | 200.000 kHz 6.88340 GHz -46.34 dBm -34.85 d& |
-11.540 MHz -10.540 MHz 200.000 kHz 6.88347 GHz -47.01 dBm -35.52 d8 3|
10.540 MHz 11,540 MHz 200.000 kHz 6.90653 GHz -57.19 dBm -45.69 dB |
11.540 MHz 21,080 MHz 200.000 kHz 6.91599 GHz -62.73 dBm -51.23 dB |
21.080 MHz 31.620 MHz | 200.000 kHz 6.92661 GHz -62.85 dBm -51.36 dB |
31.620 MHz 50,000 MHz 200.000 kHz 6.93244 GHz -62.44 dBm 0.95 dB |
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[Spectrum Emission Mask Standard: None
| Peak Power -12.50 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
| -50.000 MHz ~31.620 MHz | 200.000 kKHz 6.86149 GHz 63.03 dBm | 50.53dB | -10.53 0B
-31.620 MHz -21,080 MHz | 200.000 kHz 6.86349 GHz -63.28 dBm |
-21.080 MHz -11.540 MHz | 200.000 kHz 6.88333 GHz -47.27 dém X
-11.540 MHz | -10.540 MHz | 200.000 kHz 6.88343 GHz -47.15 dBm -15.15dB |
10.540 MHz 11,540 MHz | 200.000 kHz 6.90653 GHz -56.53 dBm -24.13dB |
11,540 MHz 21,080 MHz | 200.000 kHz 6.91601 GHz -62.59 dBm -22.15dB |
21.080 MHz 31.620 MHz | 200.000 kHz 6.92656 GHz -62.83 dBm | -10.40dB |
31.620 MHz 50,000 MHz | 200.000 kHz 6.93252 GHz -62.44 dBm -49.94 dB -9.94 dB |
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|Spectrum Emission Mask Standard: None |
| Peak Power -12.47 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel
| 50.000 MHz | -31.560 MHz | 200.000 kHz 6.85740 GHz | -63.28 dBm -50.80 dB | i
-31.560 MHz -21,.040 MHz | 200.000 kHz 6.86353 GHz -63.62 dBm -51.14 dB
-21.040 MHz -11,520 MHz | 200.000 kHz 6.88345 GHz -47.93 dBm -35.46 dB |
— 0 MHz -10.520 MHz | 200.000 kHz 6.88349 GHz -48.35 dBm -35.87 dB 1
10.520 MHz 11,520 MHz | 200.000 kHz 6.90652 GHz -58.96 dBm -46.49 dB |
11,520 MHz 21,040 MHz | 200.000 kHz 6.91599 GHz -62.95 dBm -50.48 d& |
21.040 MHz 31.560 MHz | 200.000 kHz 6.92654 GHz -63.13 dBm -50.66 dB |
31.560 MHz 50,000 MHz | 200.000 kHz 6.92740 GHz -62.67 dBm 0.20 dB |
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[Spectrum Emission Mask Standard: None
| Peak Power -12.36 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
| -50.000 MHz ~31.560 MHz | 200.000 kHz 6.86013 GHz ~63.00 dBm | 50.63dB | -10.63 0B
-31.560 MHz -21,.040 MHz | 200.000 kHz 6.86350 GHz -63.60 dBm | -51.23 dB -11.30 dB
-21.040 MHz -11.520 MHz | 200.000 kHz 6.88340 GHz -47.59 dém -35.23 d8 -15.16 dB |
-11.520 MHz -10.520 MHz | 200.000 kHz 6.88349 GHz_ -47.85 dBm |
10.520 MHz 11,520 MHz | 200.000 kHz 6.90652 GHz -57.67 dBm |
11,520 MHz 21,040 MHz | 200.000 kHz 6.91596 GHz -62.83 dBm K |
21.040 MHz 31.560 MHz | 200.000 kHz 6.92654 GHz -63.00 dBm -50.63dB | -10.66 dB |
31.560 MHz 50,000 MHz | 200.000 kHz 6.93419 GHz -62.62 dBm -50.26 dB -10.26 dB |
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| Peak Power -13.28 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel
T -50.000MHz | -31.560 MHz |_200.000 kHz 6.85222 GHz | ~63.08 dBm ~49.30 dB | 80de
-31.560 MHz -21.040 MHz 200.000 kHz 6.86350 GHz -63.47 dBm -50.19 dB
-21.040 MHz -11.520 MHz | 200.000 kHz 6.88348 GHz -46.94 dBm -33.66 d& |
~ 11.520MHz | -10.520 MHz | 200.000 kHz 6.88349 GHz -47.91 dBm 34.63d8 1
10.520 MHz 11,520 MHz 200.000 kHz 6.90652 GHz -56.51 dBm -43.23 dB |
11.520 MHz 21,040 MHz 200.000 kHz 6.91599 GHz -62.68 dBm -49.40 dB |
21.040 MHz 31.560 MHz | 200.000 kHz 6.92652 GHz -63.00 dBm -49.72 d& |
31,560 MHz 50,000 MHz 200.000 kHz 6.93436 GHz -62.54 dBm 26 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01F

11AX20MIMO_Ant9_6995_26Tone_RUO

St rum l:gz
Ref Level 10.00 dBm Offset 16.82 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==
-10 dBém
/ \
-20 dBy - -
o e 11 |
h i ~
-40d e ~
S
=50 dBr /
-60 dBm. — -
-70 dB
-80 d
CF 6.995 GHz 10001 pts Span 100.0 MHz
[Spectrum Emission Mask Standard: None
| Peak Power -12.17 dBm RBW 200.000 kHz
|_Range Low Range Up RBW | _Frequency | Power Abs Power Rel ALimit
| -50.000 MHz ~31.560 MHz | 200.000 kHz 6.95413 GHz ~62.09 dBm | ~49.93 dB | 9.93dB
-31.560 MHz -21,.040 MHz | 200.000 kHz 6.96349 GHz -62.64 dBm |
-21.040 MHz -11.520 MHz | 200.000 kHz 6.98344 GHz -47.67 dém |
-11.520 MHz | -10.520 MHz | 200.000 kHz 6.98343 GHz -48.54 dBm 1
10.520 MHz 11,520 MHz | 200.000 kHz 7.00652 GHz -59.88 dBm |
11,520 MHz 21,040 MHz | 200.000 kHz 7.01574 GHz -64.38 dBm . |
21.040 MHz 31.560 MHz | 200.000 kHz 7.02651 GHz -64.67 dBm -52.50 dB | -12.57 dB |
31.560 MHz 50,000 MHz | 200.000 kHz 7.02978 GHz -64.08 dBm -51.91 dB -11.91dB |
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RBW 200.000 kHz

| RBW | Frequency | Power Abs Power Rel

-50.000 MHz | -31.560 MHz | 200.000 kHz 6.94628 GHz | 52.16 dBm ~49.79 dB | 79.dB_

-31.560 MHz -21.040 MHz 200.000 kHz 6.96351 GHz -62.63 dBm -50.26 dB

-21.040 MHz -11.520 MHz | 200.000 kHz 6.98340 GHz -47.55 dém -35.18 d8 |
~ 11.520MHz | -10.520 MHz | 200.000 kHz 6.98349 GHz -47.81 dBm 35.44d8 1

10.520 MHz 11,520 MHz 200.000 kHz 7.00652 GHz -58.64 dBm -46.27 dB |

11.520 MHz 21,040 MHz 200.000 kHz 7.01595 GHz -63.51 dBm -51.14 dB |

21.040 MHz 31.560 MHz | 200.000 kHz 7.02653 GHz -64.49 dBm -52.12 dB |

31,560 MHz 50,000 MHz 200.000 kHz 7.04497 GHz -64.04 dBm 1.67 dB |
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SPORTON LAB.
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[Spectrum Emission Mask Standard: None
| Peak Power -12.11 dBm RBW 200.000 kHz
|_Range Low Range Up RBW | _Frequency | Power Abs Power Rel ALimit
| -50.000 MHz ~31.560 MHz | 200.000 kHz 6.96124 GHz 62.17 dBm | 50.06dB | -10.06dB
-31.560 MHz -21,.040 MHz | 200.000 kHz 6.96345 GHz -62.67 dBm | -50.56 dB -10.58 dB
-21.040 MHz -11.520 MHz | 200.000 kHz 6.98344 GHz -47.03 dém -34.92 de -14.89 dB |
-11.520 MHz -10.520 MHz | 200.000 kHz 6.98350 GHz -47.38 dBm -28 |
10.520 MHz 11,520 MHz | 200.000 kHz 7.00652 GHz -56.79 dBm |
11,520 MHz 21,040 MHz | 200.000 kHz 7.00656 GHz -55.88 dBm . |
21.040 MHz 31.560 MHz | 200.000 kHz 7.02652 GHz -64.40 dBm -52.29.dB | -12.34 dB |
31.560 MHz 50,000 MHz | 200.000 kHz 7.04089 GHz -64.07 dBm -51.96 dB -11.96 dB |
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|Spectrum Emission Mask Standard: None

1 Peak Power -12.23 dBm RBW 200.000 kHz

|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel

([ 50.000 MHz | -31.320 MHz | 200.000 kHz 6.94801 GHz | -62.29 dBm -50.06 dB | .06 dB |
-31.320 MHz -20.880 MHz | 200.000 kHz 6.96375 GHz -62.51 dBm -50.29 dB
-20.880 MHz -11,440 MHz | 200.000 kHz 6.98353 GHz -47.84 dBm -35.61 dB |
-11.440 MHz -10.440 MHz | 200.000 kHz 6.98357 GHz -48.01 dBm -35.78 dB 1
10.440 MHz 11,440 MHz | 200.000 kHz 7.00644 GHz -59.66 dBm -47.43 dB |
11,440 MHz 20,880 MHz | 200.000 kHz 7.01586 GHz -64.77 dBm -52.55 dB |
20.880 MHz 31.320 MHz | 200.000 kHz 7.02624 GHz -64.61 dBm -52.38 dB |
31.320 MHz 50,000 MHz | 200.000 kHz 7.03353 GHz -64.28 dBm 2,05 dB |
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[Spectrum Emission Mask Standard: None
| Peak Power -12.34 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
| -50.000 MHz ~31.320 MHz | 200.000 kHz 6.95394 GHz 62.17 dBm | 49,83 dB | 9.83dB
-31.320 MHz -20.880 MHz | 200.000 kHz 6.96372 GHz -62.67 dBm | -50.33 dB -10.37 dB
-20.880 MHz -11.440 MHz | 200.000 kHz 6.98353 GHz -46.93 dBm -34.58 d& -14.56 dB |
-11.440 MHz -10.440 MHz | 200.000 kHz 6.98358 GHz_ -47.25 dBm S |
10.440 MHz 11,440 MHz | 200.000 kHz 7.00642 GHz -57.92 dBm |
11,440 MHz 20,880 MHz | 200.000 kHz 7.01586 GHz -64.54 dBm . |
20.880 MHz 31.320 MHz | 200.000 kHz 7.02627 GHz -64.45 dBm -52.11dB | -12.18d8 |
31.320 MHz 50,000 MHz | 200.000 kHz 7.03078 GHz -63.76 dBm -51.42 dB -11.42 dB |
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Spectrum I
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|Spectrum Emission Mask Standard: None |
| Peak Power -12.36 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel
([ 50.000 MHz | -31.320 MHz | 200.000 kHz 6.05303 GHz | -61.99 dBm -49.63dB | 63 de
-31.320 MHz -20.880 MHz | 200.000 kHz 6.96382 GHz -62.55 dBm -50.19 dB
-20.880 MHz -11,440 MHz | 200.000 kHz 6.98352 GHz -46.64 dBm -34.28 dB |
-11.440 MHz -10.440 MHz | 200.000 kHz 6.98357 GHz -46.77 dBm -34.41dB 1
10.440 MHz 11,440 MHz | 200.000 kHz 7.00644 GHz -56.19 dBm -43.83 dB |
11,440 MHz 20,880 MHz | 200.000 kHz 7.00651 GHz -55.23 dém -42.86 dB |
20.880 MHz 31.320 MHz | 200.000 kHz 7.02625 GHz -64.41 dBm -52.04 d8 |
31.320 MHz 50,000 MHz | 200.000 kHz 7.03807 GHz -64.05 dBm 1.69 dB |
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[Spectrum Emission Mask Standard: None
| Peak Power -12.71 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
| -50.000 MHz ~31.320 MHz | 200.000 kHz 7.05235 GHz 64.56 dBm | 51.860dB | -11.860B
-31.320 MHz -20.880 MHz | 200.000 kHz 7.06373 GHz -65.22 dBm | -52.52 dB -12.57 dB
-20.880 MHz -11.440 MHz | 200.000 kHz 7.07416 GHz -65.30 dBm -52.60 d& -24.63 dB |
-11.440 MHz | -10.440 MHz | 200.000 kHz 7.08357 GHz -50.47 dBm -46.76 dB 1
10.440 MHz 11,440 MHz | 200.000 kHz 7.10644 GHz .38 dem -35.67 dB |
11,440 MHz 20,880 MHz | 200.000 kHz 7.10651 GHz -47.99 dBm -35.28 dB |
20.880 MHz 31.320 MHz | 200.000 kHz 7.12629 GHz -65.50 dBm -52.80 dB | -12.83dB |
31.320 MHz 50,000 MHz | 200.000 kHz 7.13420 GHz -65.12 dBm -52.42 dB -12.42 dB |
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|Spectrum Emission Mask Standard: None |
| Peak Power -12.62 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
([ 50.000 MHz | -31.320 MHz | 200.000 kHz 7.05813 GHz | -64.56 dBm -51.94dB | -11.94dB
-31.320 MHz -20.880 MHz | 200.000 kHz 7.06370 GHz -65.18 dBm -52.55 dB -12.57 dB
-20.880 MHz -11,440 MHz | 200.000 kHz 7.07416 GHz -65.17 dBm |
-11.440 MHz -10.440 MHz | 200.000 kHz 7.08357 GHz -58.64 dBm 1
10.440 MHz 11,440 MHz | 200.000 kHz 7.10643 GHz -47.45 dBm |
11,440 MHz 20,880 MHz | 200.000 kHz 7.10648 GHz -47.09 dBm |
20.880 MHz 31.320 MHz | 200.000 kHz 7.12624 GHz -65.64 dBm |
31.320 MHz 50,000 MHz | 200.000 kHz 7.12812 GHz -64.86 dBm |
-~
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11AX20MIMO_Ant9_7095_106Tone_RU54
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| Peak Power -13.09 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
| -50.000 MHz ~31.320 MHz | 200.000 kHz 7.04814 GHz 64.51 dBm | 51.42 dB |
-31.320 MHz -20.880 MHz | 200.000 kHz 7.06377 GHz -65.18 dBm | -52.09 dB
-20.880 MHz -11.440 MHz | 200.000 kHz 7.08340 GHz -56.23 dém -43.14 d& |
-11.440 MHz | -10.440 MHz | 200.000 kHz 7.08360 GHz -56.45 dBm -43.36 dB 1
10.440 MHz 11,440 MHz | 200.000 kHz 7.10644 GHz .42 dem -34.33 dB |
11,440 MHz 20,880 MHz | 200.000 kHz 7.10660 GHz -47.00 dBm -33.91 de |
20.880 MHz 31.320 MHz | 200.000 kHz 7.12629 GHz -65.63 dBm -52.54dB | -12.58.dB |
31.320 MHz 50,000 MHz | 200.000 kHz 7.13423 GHz -65.05 dBm -51.96 dB -11.96 dB |
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|Spectrum Emission Mask Standard: None |
| Peak Power -12.74 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel
([ 50.000 MHz | -31.320 MHz | 200.000 kHz 7.05983 GHz | -64.60 dBm -51.95dB | 95 de |
-31.320 MHz -20.880 MHz | 200.000 kHz 7.06378 GHz -65.37 dBm -52.63 dB
-20.880 MHz -11,440 MHz | 200.000 kHz 7.07414 GHz -65.55 dBm -52.81 dB |
-11.440 MHz -10.440 MHz | 200.000 kHz 7.08357 GHz -60.09 dBm -47.35 dB 1
10.440 MHz 11,440 MHz | 200.000 kHz 7.10644 GHz -48.15 dBm -35.41 dB |
11,440 MHz 20,880 MHz | 200.000 kHz 7.10649 GHz -47.83 dBm -35.00 d& |
20.880 MHz 31.320 MHz | 200.000 kHz 7.12632 GHz -65.69 dBm -52.95 dB |
31.320 MHz 50,000 MHz | 200.000 kHz 7.13640 GHz -65.19 dBm 2.45 dB |
-~

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number

1 A3-82 of 122



SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01F

11AX20MIMO_Ant10_7095_52Tone_RU40

St rum l:gz
Ref Level 10.00 dBm Offset 16.23 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==
-10 dBém
f \
B { \
-20d T J T
! |
-30 d =3 =
-40d
-50 de \
60 d j/‘ \
-70 dB
-80 d
CF 7.095 GHz 10001 pts Span 100.0 MHz
[Spectrum Emission Mask Standard: None
| Peak Power -12.73 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
| -50.000 MHz ~31.320 MHz | 200.000 kHz 7.04641 GHz 64.64 dBm | 52.11dB | -12.110B
-31.320 MHz -20.880 MHz | 200.000 kHz 7.06377 GHz -65.29 dBm | -12.66 dB
-20.880 MHz -11.440 MHz | 200.000 kHz 7.07415 GHz -64.77 dém -24.07 dB |
-11.440 MHz | -10.440 MHz | 200.000 kHz 7.08357 GHz -58.32 dBm -25.69dB |
10.440 MHz 11,440 MHz | 200.000 kHz 7.10644 GHz 7.99 dBm -15.37.dB |
11,440 MHz 20,880 MHz | 200.000 kHz 7.10653 GHz -47.86 dBm -15.06 dB |
20.880 MHz 31.320 MHz | 200.000 kHz 7.12623 GHz -65.60 dBm | -12.99d8 |
31.320 MHz 50,000 MHz | 200.000 kHz 7.12823 GHz -65.21 dBm -52.48 dB -12.48 dB |
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10.440 MHz 11,440 MHz 200.000 kHz 7.10644 GHz -47.41 dBm -34.10 d8 |
11.440 MHz 20,880 MHz 200.000 kHz 7.10646 GHz -46.68 dBm -33.36 dB |
20.880 MHz 31.320 MHz | 200.000 kHz 7.12629 GHz -65.61 dBm -52.29 dB |
31,320 MHz 50,000 MHz 200.000 kHz 7.13736 GHz -65.29 dBm 1.98 dB |
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Standard Client

Maximum power spectral density

Test Result

e Antenna | Fred(MHZ) | gt | jdex [dgrg/sl\L/jIIIElz] I [dBIfTL/RNlIDHz] [dBIr_rI1r/nl\;ItHz] HEEIE
26Tone | RUO 305 |-1.00| 205 <17.00 | PASS
Ant9 5955 "satone | RU37 | 304 | -1.00| 204 <17.00 | PASS
106Tone | RUS3 | 295 |-1.00| 195 <17.00 | PASS
26Tone | RUO 304 |-080| 224 <17.00 | PASS
Ant10 5955 Sotone | RU37| 295 |-080| 215 <17.00 | PASS
106Tone | RUS3 | 328 | -080| 248 <17.00 | PASS
26Tone | RUO 6.06 211 8.17 <17.00 | PASS
total 595 "soTone | RU37 | 6.01 211 8.12 <17.00 | PASS
106Tone | RU53 | 6.13 211 8.24 <17.00 | PASS
26Tone | RUO 215 | -100| 115 <17.00 | PASS
Ant9 6175 "gotone | RU37 | 222 |-100| 122 <17.00 | PASS
106Tone | RUS3 | 214 | -1.00| 114 <17.00 | PASS
26Tone | RUO 208 |-080| 128 <17.00 | PASS
Ant10 6175 ["5o7one | RU37 | 207 | -080| 127 <17.00 | PASS
106Tone | RUS3 | 257 |-080| 1.77 <17.00 | PASS
26Tone | RUO 5.13 211 7.04 <17.00 | PASS
total 6175 I"somone | RU37 | 5.6 211 7.27 <17.00 | PASS
106Tone | RU53 | 5.37 211 7.48 <17.00 | PASS
26Tone | RUS 248 | -100| 148 <17.00 | PASS

11AX20MIMO Ant9 6415
52Tone | RU40 | 191 | -1.00| o091 <17.00 | PASS
106Tone | RU54 2.2 100|120 <17.00 | PASS
26Tone | RU8 249 | -080| 1.69 <17.00 | PASS
Ant10 6415 "eotone | RU40 | 192 |-080| 112 <17.00 | PASS
106Tone | RUS4 | 278 | -080| 1.98 <17.00 | PASS
26Tone | RUS 5.50 211 7.61 <17.00 | PASS
total 6415 "5omone | RU40 | 493 211 7.04 <17.00 | PASS
106Tone | RU54 | 551 211 7.62 <17.00 | PASS
26Tone | RUO 152 | -180| -0.28 <17.00 | PASS
Antd 6535 "gotone | RU37| 095 |-180| -085 <17.00 | PASS
106Tone | RUS3 | 084 |-1.80| -0.96 <17.00 | PASS
26Tone | RUO 174 | -150 | 024 <17.00 | PASS
Ant10 6535 "eotone | RU37 | 129 | -150| -0.21 <17.00 | PASS
106Tone | RUS3 | 163 | -150| 0.3 <17.00 | PASS
26Tone | RUO 464 | 136 | 6.00 <17.00 | PASS
total 6535 "gotone | RU37 | 413 1.36 5.49 <1700 | PASS
106Tone | RU53 | 4.26 136 | 562 <17.00 | PASS
Anio 6695 | 26Tone | RUO 0.88 |-180| -0.92 <17.00 | PASS
52Tone | RU37 | 087 |-1.80| -0.93 <17.00 | PASS
Sporton International Inc. (KunShan) Page Number 1 A3-84 of 122
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106Tone | RU53 | 068 | -1.80 | -1.12 <17.00 | PASS
26Tone | RUO 148 | -150 | -0.02 <17.00 | PASS

Ant10 6695  "gotone | RU37 | 143 |-150| -0.07 <17.00 | PASS
106Tone | RU53 15 150 | 0.00 <17.00 | PASS

26Tone | RUO 420 | 136 | 556 <17.00 | PASS

total 6695 "gotone | RU37T | 417 1.36 5.53 <17.00 | PASS

106Tone | RUS3 | 412 | 136 | 548 <17.00 | PASS

26Tone | RUS 0.7 180 | -1.10 <17.00 | PASS

Ant9 6855  "eotone | RU40 | 131 | -180| -0.49 <17.00 | PASS

106Tone | RUS4 | 098 | -1.80 | -0.82 <17.00 | PASS

26Tone | RUS 127 |-150| -0.23 <17.00 | PASS

Ant10 6855  Meotone | RU4O | 144 | -150| -0.06 <17.00 | PASS
106Tone | RU54 16 150 | 010 <17.00 | PASS

26Tone | RUS 400 | 136 | 536 <17.00 | PASS

total 6855 "gotone | RU40 | 439 1.36 5.75 <17.00 | PASS

106Tone | RUS4 | 431 | 136 | 567 <17.00 | PASS

Note: The Duty Cycle Factor is compensated in the graph.
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31,080 MHz 50,000 MHz 200.000 kHz 5.98996 GHz -62.75 dBm -61.75 dB -21.75dB |
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Ref Level 10.00 d8m
Count 100/100

Offset 16.22 d&

Mode Sweep

@ 1Rm View
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-20 dei

1

-30 de =
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-60 dBm
e

-70 dBm
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CF 5.955 GHz

10001 pts

Span 100.0 MHz

|Spectrum Emission Mask
\

|_Range Low Range Up |

Standard: None

Peak Power -0.34 dBm

RBW 200.000 kHz
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RBW | Frequency | Power Abs Power Rel

-50.000 MHz | -31,080 MHz | 200.000 kHz 5.90789 GHz | 62.40 dBm 62.06 dB | 06de

-31.080 MHz -20.720 MHz 200.000 kHz 5.92398 GHz -62.56 dBm -62.21 dB

-20.720 MHz -11,360 MHz | 200.000 kHz 5.94362 GHz -33.86 dém -33.52 de |
~ 11.360MHz | -10.360 MHz | 200.000 kHz 5.04365 GHz -34.00 dBm 33.75d8 1

10.360 MHz 11,360 MHz 200.000 kHz 5.96636 GHz -44.07 dBm -43.73 dB |

11.360 MHz 20,720 MHz 200.000 kHz 5.96689 GHz -43.63 dBm -43.28 dB |

20.720 MHz 31.080 MHz | 200.000 kHz 5.98604 GHz -62.83 dBm -62.49 d& |

31,080 MHz 50,000 MHz 200.000 kHz 5.99653 GHz -62.45 dBm 2.10 dB |
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